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MILL'S QUALITY
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DATE OF ISSUE 2009.09.30
FHANE Ak AW E
CERTIFICATE NO.: _E200910-0033-001218(5004627) CERTIF ICATES L/C No. (P/O Ho.} : 1103073882
B 4 A % a 7t :
COMMODITY E.R.¥ STEEL PIPE Se H ESAH StEEI E:arp. CUSTOMER PLESA
'EEE (F)Ml oF H & > ® 7
SPECIFICATION : API 5LB PSL1/ASTM AG3B(2007) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO._SA
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. ?r'lvp%} F B A 4 % QUANTITY ] 2
NO. | (BATCH NO.) ORDER SIZE B oF F 4 9 ZEF(M/T) REMARK
*1 Pes TOTAL LENGTH WEIGHT
25 |(sioonen| BBE 20 v X 0375 " X 6.120 M 7 42.840 M 5 003 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
. +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
26 (5%15?20221{170) BBE 20 " X 0.250 " X 6.120 H 40 244,800 M 19,378 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
46101
27 | (sivoniano0)| BBE 20 " X0.250 "  X6.120 M 20 122.400 ¥ 9.689
28 (515135128527(?30) BBE 20 ° X 0.250 * X 6.120 M 92 563.040 ¥ 44.570
uyorosTATIC | N [vD|F|s|clru|B|D|c|F|F|RF] zINC coaTiig CHEMICAL CONPOSITION(®) TENSILE TEST Igﬂgg%’f
TEST D g ,{1 ll( g ﬁ g é E ]]1 E k [}i % k TEST (Gage Length : 50mm) Ty |uamo-| HEAT
i P NESS | TREAT,
HEAT NO 5 Sec) R UEIT|Cpp|{INIDy R SR NIET #la b . . | TENSILE | YIELD | EB.L |ENE-|SHEAR TEST | MENT
AN|T|KIBIDE|T]T|H]|I|G|RT|WEIGHT OF D e |si| n [P |5 [CulNi|cr|Mo| v |NB|TI| [cEQ
NO. | (BATCH No.) L LS|k & uT| N N[ E [ S E\ZINC Cour HETR: 1 | STRENGTH | STRENGTH RGY | AREA
psi | ”&Sﬁ 3 o I c.s|akf [ 2 2lzfz2f{z2(3(3]3 % HRC | gy
0 . .
Tl G N |causs| +3 G +4|+5] e 7 +B [+g| Psi si {450 |Tould % *11
7H& 30 nax | 26 120 | 30 30 | 40100 40| 15|80 22
SPEG MIN 60200 | 35500
25 | SR47376 g0 |G|l G |6 G TEREERE
(5179171250 P (16| 2|77 |13]| s |m|1]2|m|m|111 T| 69760 | 50030 | 36 1| 6
p 18| 75 | 15| 10|TR| 1| 2 ||| TR} 1 ¥| 76430
26 | S080514 540 |G|GI G |G G Ho|14| 1|67 113
(519222170) P |13|TR| 68 (10| 3 |1|2]2|mR|R|® 2 T| 68020 | 46700 | 35 9| ¢
P |1alz2]| 67 |12 1|1]2]2|m|m|m]1 w| 72050
27 | SB46101 540 (6|6} G |G G H|15| 1|66 [17] 8
(5179242020} P |14|TR] 66 | 18| 7 |R|TR| 1 |TR|TR}{ 1| 1 7| 68310 | soso0 | 35 9l 6
P |15| 2] 66 {15| 6 |RITR| 1 [TR|m|TR| 2 w| 76000
28 | SR48276 540 |6lc| 6 |c G H (18] 1] 67 {17] 7
(5119242030 P |15|R] 67 {16] 6 | 1|2 |m|mR|2|1]2 T| 70020 | s2210 | M 10| G
P |16| 1] 67 19| 9|1]2|mlm|lz|1]2 w| 77880
. % +1-BBE:Black Beveled End(30 ")
N | s~ =112 | b 49-U:Ultrasenic Test
,‘3 g‘f{le’ To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis +7-2:X100, 3:X1000
E ers [S{ *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *#11-5.N:Seam Normalizing +G:GOOD  #Tr:Trace
. ~WE HERERY CERTIFY THAT THE MATERIAL WEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCHPTABLE. Manager of Q.M Dept.

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIEICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




